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1-  Install Ceiling Box
2-  Install Item #3 into Item #2
3-  Mount Item #4 to Item #2 using (4) Item #8
4-  Place Camera Item #5 into Item #4 and fasten in place using items #6,7,9
5-  Feed Wiring thru Item #3
6-  Mount Assembly to Box using (4) Item #10

ITEM 
NO. DESCRIPTION QTY.

1 Ceiling BOX 1
2 CEILING SHEETROCK COVER 1
3 Ceiling Grommet 1
4 Mt. Plt.-Cisco Precision HD Cam. 1
5 Cisco-PH1 Camera 1
6 1/4" Flat Washer 1
7  Flange Wing Nut, 10-32 4
8 Wing Nut 1/4"-20 1
9 Thumb Screw 1/4"-20x1-1/2" 1
10 PHPMS 6-32 X 1/4" 4
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